Exploded diagrams, Schematics and other documents

Click on an image to enlarge the exploded view

CCG1041 Ver:199801- Parts List

Bypass nozzle type PEL20/21 bore ø 1,15mm thread M5x0.5

Bypass nozzle type PEL20/21 bore ø 1,15mm thread M5x0.5

Ref: Pg:1 Item:010

Bypass nozzle type PEL20/21 bore ø 1,15mm thread M5x0.5

Bypass nozzle type PEL20/21 bore ø 0,6mm thread M5x0.5

Bypass nozzle type PEL20/21 bore ø 0,6mm thread M5x0.5

Ref: Pg:1 Item:010

Bypass nozzle type PEL20/21 bore ø 0,6mm thread M5x0.5

Gas injector thread M10x1 WS 11 bore ø 1,85mm

Gas injector thread M10x1 WS 11 bore ø 1,85mm

Ref: Pg:1 Item:023

Gas injector thread M10x1 WS 11 bore ø 1,85mm

Thermocouple SIT M9x1 L 500mm plug connection ø6.0(6.5)mm

Thermocouple SIT M9x1 L 500mm plug connection ø6.0(6.5)mm

Ref: Pg:1 Item:001

Thermocouple SIT M9x1 L 500mm plug connection ø6.0(6.5)mm

Ignition electrode D1 ø 7mm D2 ø 8,5mm connection F2.8x0.8 cable

Ignition electrode D1 ø 7mm D2 ø 8,5mm connection F2.8x0.8 cable

Ref: Pg:1 Item:026C

Ignition electrode D1 ø 7mm D2 ø 8,5mm connection F2.8x0.8 cable

Olive for pipe ø 10mm Qty 1 pcs

Olive for pipe ø 10mm Qty 1 pcs

Ref: Pg:1 Item:008

Olive for pipe ø 10mm Qty 1 pcs

Screw connection thread M10x1 Qty 1 pcs type SEF 1 for thermocou

Screw connection thread M10x1 Qty 1 pcs type SEF 1 for thermocou

Ref: Pg:1 Item:002

Screw connection thread M10x1 Qty 1 pcs type SEF 1 for thermocou

Nozzle holder nozzle mounting M10x1 tube ø 10mm gas inlet M16x1.

Nozzle holder nozzle mounting M10x1 tube ø 10mm gas inlet M16x1.

Ref: Pg:1 Item:021

Nozzle holder nozzle mounting M10x1 tube ø 10mm gas inlet M16x1.

Nozzle holder nozzle mounting M10x1 tube ø 10mm gas inlet M16x1.

Nozzle holder nozzle mounting M10x1 tube ø 10mm gas inlet M16x1.

Ref: Pg:1 Item:009

Nozzle holder nozzle mounting M10x1 tube ø 10mm gas inlet M16x1.

Union screw for igniter thread M10x1 ID ø 7mm L 15mm

Union screw for igniter thread M10x1 ID ø 7mm L 15mm

Ref: Pg:1 Item:027

Union screw for igniter thread M10x1 ID ø 7mm L 15mm

Oven hinge mounting distance 173mm mounting distance 2 105mm 14

Oven hinge mounting distance 173mm mounting distance 2 105mm 14

Ref: Pg:6 Item:008

Oven hinge mounting distance 173mm mounting distance 2 105mm 14

Gas tap PEL type 20S gas inlet M16x1.5 (tube ø 10mm)

Gas tap PEL type 20S gas inlet M16x1.5 (tube ø 10mm)

Ref: Pg:1 Item:013

Gas tap PEL type 20S gas inlet M16x1.5 (tube ø 10mm)

Reducer for pan support L 260mm W 260mm chrome-plated steel suit

Reducer for pan support L 260mm W 260mm chrome-plated steel suit

Ref: Pg:6 Item:001

Reducer for pan support L 260mm W 260mm chrome-plated steel suit

Burner cap ø 120mm 7kW with central hole ID ø 64mm

Burner cap ø 120mm 7kW with central hole ID ø 64mm

Ref: Pg:1 Item:018

Burner cap ø 120mm 7kW with central hole ID ø 64mm

Ignition electrode support for burner type C/D suitable for 900

Ignition electrode support for burner type C/D suitable for 900

Ref: Pg:1 Item:025

Ignition electrode support for burner type C/D suitable for 900

Ignition unit outputs 6 230VAC dimensions 112x22x34mm mounting d

Ignition unit outputs 6 230VAC dimensions 112x22x34mm mounting d

Ref: Pg:1 Item:015A

Ignition unit outputs 6 230VAC dimensions 112x22x34mm mounting d

Bypass nozzle type PEL20/21 bore ø 1,35mm thread M5x0.5

Bypass nozzle type PEL20/21 bore ø 1,35mm thread M5x0.5

Ref: Pg:1 Item:010

Bypass nozzle type PEL20/21 bore ø 1,35mm thread M5x0.5

Ignition electrode D1 ø 7mm D2 ø 8,5mm cable length 950mm BL1 28

Ignition electrode D1 ø 7mm D2 ø 8,5mm cable length 950mm BL1 28

Ref: Pg:1 Item:026B

Ignition electrode D1 ø 7mm D2 ø 8,5mm cable length 950mm BL1 28

Burner head for burner cap ø 100mm 5,5kW for igniter

Burner head for burner cap ø 100mm 5,5kW for igniter

Ref: Pg:1 Item:019

Burner head for burner cap ø 100mm 5,5kW for igniter

Magnet unit standard L 39mm D1 ø 15,4mm D2 ø 11mm suitable for P

Magnet unit standard L 39mm D1 ø 15,4mm D2 ø 11mm suitable for P

Ref: Pg:1 Item:011

Magnet unit standard L 39mm D1 ø 15,4mm D2 ø 11mm suitable for P

Displaying 1 to 20 (of 65 products)

Can’t find your part?

We can help. Let us do the searching for you.